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Multidisciplinary Medication Review Guide 
Multidisciplinary medication review is increasingly recognized as a cornerstone of medication management for “preventing unnecessary ill health and avoiding waste” (NHS Cumbria Medicines Management Team, 2011).  Multidisciplinary medication review seeks to improve a client’s drug therapy by systematically reviewing all of the client’s medications for:  indication; appropriateness; how medications are best taken; and where appropriate, to create a medication management plan to address drug related issues.
Multidisciplinary medication reviews focus on identifying and resolving drug-related problems; therefore, a clear understanding of the client’s goals is important to ensure that the treatment plan is congruent with the client’s wishes.  The review ensures that the medication prescribed is:

· appropriate for the client’s needs/diagnosis;
· effective;
· cost-effective, and;  
· any required monitoring is being carried out.
The review will also consider:  drug interactions, side effects, compliance, concordance, duplication, non-prescription medications, herbal/complementary medicines and any unmet medical need for medication.
Initially, multidisciplinary medication reviews should be prioritized for clients, who are on 13 or more medications, or medication that is on the Beers List subset (developed by the Ministry of Health and RxFiles where The American Geriatrics Society 2012 Beers Criteria recommended the medication to be avoided and where the strength of the recommendation is strong).  The Ministry of Health and RxFiles developed a list of alternative medications that may be considered for medications on the Beers List subset  Select Beers and STOPP Criteria (see Appendix A). 
As part of the Patient First commitment, the Ministry of Health is strongly supporting the involvement of the client and/or family representative or a supporter, as requested by the client, as part of multidisciplinary medication review process. Patient and family-centered care (PFCC) was a key recommendation by Patient First Review Commissioner Tony Dagnone, whose 2009 report recommended that "the health system make patient- and family-centred care the foundation and principal aim of the Saskatchewan Health system”.
What is multidisciplinary medication review?
Multidisciplinary medication review is a scheduled, systemic, collaborative review of a client’s medications ensuring that it is the right drug, the right dose, the right indication, the right route, for the proper duration of time.  This would also include an evaluation of side effects, efficacy, cost, duplication, tolerability and consideration for the client’s goals.
When should multidisciplinary medication reviews be conducted in long-term care?

Medication reconciliation should be completed when a client is admitted into the special-care home, or transferred from acute care.  If a client is transferred to acute care, a copy of the medication administration record should accompany the client.  

A multidisciplinary medication review should be completed within three months of admission and quarterly thereafter, unless there is a change in the client’s medical status.  The multidisciplinary medication reviews could coincide with other meetings e.g.) one medication review per year may be done in conjunction with the annual client care conference.  To ensure that all clients receive quarterly multidisciplinary medication reviews, scheduling of the reviews may be linked with the quarterly RAI-MDS assessments or by some other method convenient to the special-care home.   
It is recommended that the multidisciplinary medication reviews be coordinated by a designated person in the special-care home (SCH). 
Who should be involved in the medication review?

A prescriber (i.e. physician or nurse practitioner), pharmacist, professional nursing staff, client and/or family representative/client supporter comprise the core medication review team.  The team may also include others in the client’s circle of care whose participation is supportive, helpful and promote positive outcomes for the client.  
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How should the medication review take place?

The review may be conducted through various forms of communication such as face-to-face or remotely with electronic/technologic assistance such as telephone/teleconference, web camera, internet etc.  The intent is to increase and support participation regardless of method of interaction to ensure the prescriber, pharmacist, professional nursing staff, client and/or family representative/client supporter have the ability to participate.  

What is the suggested medication review process?
· The designated lead person in the SCH schedules and coordinates the medication review with the physician or nurse practitioner (RN/NP), pharmacist, client and/or family representative/client supporter and others if beneficial.   The client and/or family/supporter are encouraged to bring forth any medication questions/concerns. 
· Communication mode and dates for conference are established and communicated to others involved by designated lead person.
· Staff Checklist for Multidisciplinary Medication Review (see Appendix B) is completed by professional nursing staff prior to review.
· Multidisciplinary Medication Review Outcome (see Appendix C) is completed during the review
· The client and/or family representative/client supporter will be invited to be involved in the decision making around medication changes and provided with an opportunity to discuss his/her concerns.  If the client and/or family representative/client supporter wishes not to be present for the review, any medication changes will be discussed with the client and/or family representative/client supporter.
· Medication management plan is in place to address drug related problems.
· Next multidisciplinary medication review date is confirmed.
Medication review is an important aspect in providing equitable care to clients living in SCHs.  Based on best practices, this guide was developed by a team of health care professionals and a resident advisor to provide a comprehensive process to ensure reliable, accurate and consistent multidisciplinary medication reviews take place.  The goal is to develop provincial policy to improve the medication review process with Regional Health Authority implementation by spring 2013. 
APPENDIX A
Select Beers and STOPP Criteria
(Excerpt from the comprehensive RxFiles Beers and STOPP Criteria document)

Prepared for Saskatchewan Health February 2013
Situations when a medication may be potentially inappropriate to use in an elderly individual,
 the clinical concerns associated with those medications and possible therapeutic alternatives

Tips for assessing the appropriateness of a medication:

· Before considering an alternative, drug therapy should be reassessed to see if the medication is still required.
· Determine the indication of the medication to help determine suitable alternatives.
· Consider frailty of the individual, as not all individuals over the age of 65 years old are frail.  Consider physiological age to help direct therapy.  Drugs that have a long time to benefit may be less appropriate in a frail elderly person than in a vibrant elderly person.
[image: image23.emf]
	Drug or Drug Class
	When a Medication May be Potentially Inappropriate to Use in Elderly (≥65 years)
,
,
,
 
	Clinical Concern1, 2
	Therapeutic Alternatives1-3 

& Comments

	Central Nervous System Medications
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Tricyclic Antidepressants 

(TCAs)

Specifically, tertiary TCAs, alone or in combination: 

Amitriptyline Elavil (especially if >25mg/day)

Clomipramine Anafranil

Doxepin >6mg/day** Sinequan[image: image3.png]|



 (only ≥10mg available in Canada)

Imipramine Tofranil [image: image4.png]|




(especially if >25mg/day)

Trimipramine Surmontil
**The safety profile of low-dose doxepin (≤6 mg/day) is comparable to that of placebo

NOTE: nortriptyline & desipramine are less anticholinergic than amitriptyline

Adverse effects are dose dependent
	· With dementia or cognitive impairment

· With delirium (or high risk of delirium)
	· Risk of worsening cognitive impairment 

· Cause/worsen delirium
	For Depression (starting dose):

· Trazodone Desyrel - for insomnia, sundowning, aggression related to dementia

· 25 to 50mg at bedtime

· Monitor for hypotension, serotonin syndrome & rare priapism in ♂
· Mirtazapine Remeron - for insomnia, sleep problems or anorexia. Can cause weight gain.

·  ≤7.5-45mg/day 

· Rapid dissolve form available if difficulty swallowing

· Caution: may cause SIADH (check sodium when starting or changing dose) 

· [image: image25.png]


Mirtazapine has low anticholinergic activity

· Bupropion Wellbutrin        - for cardiac patient 

· 100-150mg BID or 150-300mg XL

· To activate patient with withdrawal or psychomotor retardation (not indicated for anxiety)

· CI: patient with seizures (lowers seizure threshold)

· SSRI (avoid fluoxetine) - citalopram Celexa 10mg  starting dose (will have to split a 20mg tablet), sertraline Zoloft  [image: image5.png]|



 25mg starting dose


	
	· With glaucoma
	· Likely to exacerbate glaucoma
	

	
	· With arrhythmias (cardiac conductive abnormalities)
	· Pro-arrhythmic effects
	

	
	· With constipation
	· Likely to worsen constipation
	

	
	· With opioids 

· With calcium channel blocker (especially with verapamil)
	· Risk of severe constipation
	

	
	· With prostatism/BPH 

· With history of urinary retention
	· Risk of urinary retention
	For Neuropathic Pain (starting doses): 

Not a comprehensive list! 

· Gabapentin Neurontin [image: image6.png]


: 100 to 300mg at bedtime

· Venlafaxine Effexor XR [image: image7.png]
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: 37.5mg daily

· Nortriptyline Aventyl: 10mg at bedtime *less anticholinergic than amitriptyline 
· Also, desipramine Norpramin: 10 to 25mg at bedtime
· Topicals (e.g. NSAID, anesthetic, capsaicin 0.075%) OTC
· Carbamazepine Tegretol: 100mg BID
· Duloxetine Cymbalta [image: image9.png]


 ( (: 30mg daily

· Pregabalin Lyrica [image: image10.png]


 ( (: 25mg daily to BID

	
	
	· Highly anticholinergic (dry mouth, delirium, confusion, sedation, orthostatic hypotension)
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	Drug or Drug Class
	When a Medication May be Potentially Inappropriate to Use in Elderly (≥65 years)1, 2, 3, 4 
	Clinical Concern1, 2
	Therapeutic Alternatives1-3 

& Comments

	Central Nervous System Medications



	[image: image29.emf]Antihistamines, 

first generation 
Hydroxyzine Atarax

	· Use for >1 week 
	· Sedation & strong anticholinergic side effects (( risk of confusion, dry mouth, constipation, & other anticholinergic effects/toxicity)
· ( clearance with advanced age & tolerance develops when used as hypnotic
	For Allergies: 2nd generation antihistamines

· Cetirizine Reactine  OTC: 5 to 10mg daily 
· Loratadine Claritin  OTC: 10mg daily 
· Fexofenadine Allegra  OTC: 60mg BID or 120mg daily 
· Desloratadine Aerius  OTC: 5mg daily 
*Use of diphenhydramine in special situations such as acute treatment of severe allergic reaction may be appropriate. Use the lowest effective dose & monitor for tolerability/side effects.

	
	· With ≥1 falls in the past 3 months
	· Falls


	For Insomnia:
· Resolve any underlying medical, psychiatric or environmental causes (e.g. BPH, CV disease, COPD, pain, depression, RLS, sleep apnea, thyroid disease, etc)
· Nondrug measures: sleep hygiene
· Temazepam Restoril:15mg at bedtime (Others: oxazepam Serax10 to 30mg, lorazepam Ativan 0.5 to 1mg)
· Trazodone Desyrel: 25 to 50 mg at bedtime

· Melatonin OTC: 1 to 3mg at bedtime (max 5mg)  
Dosing 2 to 3 hours before bedtime may be most effective

· Zopiclone Imovane ( (: 3.75 to 7.5mg at bedtime

· Zolpidem Sublinox ( (: 5 to 10mg sublingual at bedtime

Use the lowest effective dose, short-term

Short-term hypnotic therapy should be supplemented with behavioural & cognitive therapies when possible
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Barbiturates 

Phenobarbital 


	· For use as a sedative or hypnotic

	· High rate of physical dependence

· Tolerance to sleep benefits

· Greater risk of overdose at low dosages


	For Insomnia: (See above for more detail)
· Temazepam Restoril:15mg at bedtime (Others: oxazepam Serax10 to 30mg, lorazepam Ativan 0.5 to 1mg)
· Zopiclone Imovane( (: 3.75 to 7.5mg at bedtime

These agents should generally only be used short-term and intermittently

Look for non-drug options



	
	· For treatment of pain or headaches
	· 
	· 
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	Drug or Drug Class
	When a Medication May be Potentially Inappropriate to Use in Elderly (≥65 years)1, 2, 3, 4
	Clinical Concern1,2
	

Therapeutic Alternative1-3

	Endocrine Medications



	Estrogens 

Estrogens with or without progestins 



	· With history of breast cancer or VTE 
	· Recurrence 

· Evidence of carcinogenic potential (breast & endometrium)

	For Hot Flashes: nondrug therapy (cool environment, layered clothing, cool compress), SSRIs, gabapentin Neurontin [image: image11.png]


, venlafaxine Effexor XR [image: image12.png]
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	· With intact uterus, without progestin 


	· Endometrial cancer 

· Evidence of carcinogenic potential (breast & endometrium)


	For Bone Density: 

· Calcium OTC (1200 mg/day from diet &/or supplements – dietary calcium is preferred & supplementation should only be used when dietary calcium is not sufficient) & vitamin D OTC (800 to 2000IU/day; up to a maximum of 4000 IU/day). 
- While adequate calcium can be achieved through diet, Vitamin D almost always requires supplementation to achieve desired levels.

· Bisphosphonates (alendronate Fosamax ( ( or risedronate Actonel ( ()
*Raloxifene Evista( ( – stroke & VTE risk in those >65 years



	
	· 
	· Lack of cardioprotective effect & cognitive protection in older ♀
	· Avoid oral & topical patch 

· Topical vaginal cream: Acceptable to use low-dose intravaginal estrogen for the management of dyspareunia, lower urinary tract infections & other vaginal symptoms

Evidence that vaginal estrogens for treatment of vaginal dryness is safe & effective in women with breast cancer, especially at low dosages of estradiol <25 mcg twice weekly (eg. Vagifem)2

	Sulfonylureas, 

long-duration 

Glyburide Diabeta (especially if >10mg/day)

	· With type 2 diabetes 



	· Higher risk of severe prolonged hypoglycemia in older adults
	For Type 2 Diabetes: 
· Sulfonylureas:

· Gliclazide: 30mg MR daily Diamicron MR (may be a preferred SU for elderly)
· may cause less hypoglycemia than glyburide although this evidence is derived from studies with the regular formulation. [It is unknown if this advantage applies to

the long-acting (MR) form, or when glycemic lowering is being less aggressively pursued.
]  
Tolbutamide: 250mg daily


	Drug or Drug Class
	When a Medication May be Potentially Inappropriate to Use in Elderly (≥65 years)1,2,3,4
	Clinical Concern1, 2
	Therapeutic Alternatives1-3
& Comments

	Analgesics and Anti-inflammatory Medications

	Opioids 

Meperidine Demerol




	· Long-term use

· Chronic or acute renal failure
**Generally want to avoid!!    Risk >>>Benefit

(Literature is consistent in the recommendation against meperidine use)


	Not an effective oral analgesic in dosages commonly used

· May cause neurotoxicity (tremor, seizures, myoclonus), delirium, cognitive impairment

· Safer alternatives available

· Accumulates in renal failure

 


	For Mild/Moderate Pain: 
· Acetaminophen [image: image14.png]|



 325-500 mg q6h to q8h; limit to (4g/day
· Acetaminophen [image: image15.png]|



 650-1300 mg long-acting formulation BID

· NSAID [image: image16.png]


 (e.g. ibuprofen) **If not contraindicated or potentially inappropriate**    See NSAIDs on previous page 
· Topicals for neuropathic pain or arthritis (e.g. NSAID, anesthetic, capsaicin) – See WHO ladder on next page
· Non-Drug Measures
If using a regular release opioid: 

· Start with low doses: no more than 50% of the suggested initial dose for adults. Consider longer dosing intervals.

· Morphine po [image: image17.png]


: 2.5-5mg q6h, q8h or q12h 

       in elderly (vs 5-10mg q4h in a younger adult)

· Hydromorphone po: 0.5-1mg q6h, q8h or q12h in elderly (vs 1-2mg po q4h in a younger adult)
· Recommend a 3 day tolerance check!
· Reassess benzodiazepines & other CNS sedatives

· Benzodiazepines ( the risks of opioid associated side-effects & ( the safety margin of both benzodiazepines & opioids if used in combination. Consider a gradual taper & eventual discontinuation
· Be proactive in preventing constipation [e.g. hydration, dietary fibre (not a fibre laxative/supplement), laxative (senna, lactulose, bisacodyl), PEG 3350 Lax-A-Day]





	Drug or Drug Class
	When a Medication May be Potentially Inappropriate to Use in Elderly (≥65 years) 1, 2, 3, 4
	Clinical Concern1, 2
	Therapeutic Alternatives1-3 

& Comments

	Cardiovascular Medications



	Nifedipine, 

immediate release


	· For hypertension
	· Potential for hypotension
	For Hypertension: 

· Thiazides, long-acting dihydropyridine CCBs (nifedipine Adalat XL, felodipine Renedil, amlodipine Norvasc), ACE-Is, & ARBs are the drugs of choice for treating isolated systolic hypertension.
· Antihypertensives should be started at a low dose & titrated cautiously due to risk of orthostatic hypotension in the elderly (ISH may be present in ~20% of  the population >65 years) 

· Consider a beta-blocker for patients with heart failure, post-MI, angina &/or acute coronary syndrome (however, beta-blockers are not very effective antihypertensives in the elderly).
· Consider: indapamide Lozide 1.25 to 2.5 mg daily (especially in very elderly patients).  Ineffective when CrCl <30 mL/min
.
· In patients ≥80 years, indapamide1.5mg daily is beneficial as it is shown to reduce heart failure, death from stroke & death from any causeNNT=47/1.8yr. This benefit begins to be apparent within the 1st year.

· Consider: chlorthalidone Hygroton12.5 to 25mg daily
· ( stroke & CV events in elderly ISH patients & had a benefit in patients with diabetes



	
	· For hypertensive crisis
	· Risk of precipitating myocardial ischemia & stroke

Coronary steal phenomenon: occurs when there is narrowing of the coronary arteries & a coronary vasodilator such as nifedipine is used which "steals" blood away from parts of the heart resulting in ischemia
	For Acute Hypertension (hypertensive urgency):
· Clonidine Catapres– initial: 0.1 to 0.2mg, may follow with additional doses of 0.1mg every hour prn until target blood pressure reached to a maximum 0.6mg total dose 
Note:

Clonidine Clinical Concerns:

· High risk of adverse CNS effects

· May cause bradycardia & orthostatic hypotension

Clonidine is not recommended as routine treatment for hypertension



Abbreviations
	( - Increased
	mcg – Microgram
	

	( - Decreased
	Mg – Milligram
	

	♀ - Female
	MI - Myocardial infarction
	

	ACE-I - Angiotensin-converting-enzyme inhibitor
	NSAID - Nonsteroidal anti-inflammatory drug
	

	ARB – Angiotensin receptor blocker
	OTC – Over the counter
	

	BID – Twice daily
	po – By mouth
	

	BPH - Benign prostatic hyperplasia
	prn – when needed
	

	CCB – Calcium channel blocker
	pts - Patients
	

	CI - Contraindicated
	q4h, q6h, q8h, etc. – Every 4/6/8 hours
	

	CNS – Central nervous system
	RLS – Restless leg syndrome
	

	COPD – Chronic obstructive pulmonary disease
	SIADH - Syndrome of inappropriate antidiuretic hormone
	

	CrCl – Creatinine clearance
	SSRI – Selective serotonin reuptake inhibitor
	

	CV - Cardiovascular
	SU - Sulfonylurea
	

	DVT – Deep vein thrombosis
	TCA – Tricyclic antidepressant
	

	e.g. – For example
	VTE - Venous thromboembolism
	

	GI - Gastrointestinal
	WHI – Women’s Health Initiative
	

	i.e. – In other words
	WHO – World Health Organization
	

	ISH - Isolated systolic hypertension
	XL – Extended release
	

	
	yr - Year
	

	
	
	

	
	
	

	
	
	

	
	
	

	· Dose ↓ required for renal dysfunction


	
	

	· Dose ↓ required for hepatic dysfunction
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Appendix B
Staff Checklist for Multidisciplinary Medication Review
	Client’s Name:
	

	Date of Medication Review:
	


	
	Yes
	No
	Staff Initial

	Client and/or family advisor informed and invited to attend or comment
	□
	□
	

	Dietitian, mental health, special care aides, housekeeping, or others in the client’s circle of care are informed of the review dates, and invited to attend or provided with an opportunity to comment, verbally or in writing, as appropriate 
	□
	□
	

	Most recent blood work, or other lab/test results available
	□
	□
	

	List of all diagnoses:

1) __________________________________

2) __________________________________

3) __________________________________

4) __________________________________



	Allergies:   Yes □ (identify) ________________________________________________
                    No  □

	Vital signs within the past week:
Date: _____________ BP standing: __________ BP sitting: ___________

P: _________ R: _________ SPO2 : __________


	Weight: __________   Any recent changes?   Yes  □ (explain) _____________________    
                                                                                 No  □

	Behavioral issues:       
	□ worsened

□ improved                                           

□ no change


	Cognitive function:  
	□ worsened

□ improved                                           

□ no change

	Pain control:
	□ worsened

□ improved                                           

□ no change

	Symptoms of depression:
	□ worsened

□ improved                                           

□ no change


	Quality of life concerns:
	□ worsened

□ improved                                           

□ no change


	

	
	Yes
	No
	Staff Initial

	Current medication administration record attached


	□
	□
	

	Is the client using OTC treatments and/or herbal medications or other complementary medicines?

	□
	□
	

	Medication administration concerns such as: route, swallowing difficulty, supply, timing or storage concerns

	□
	□
	

	Is client compliant with the current medication regimen? If not, in what way?  With which medications?


	□
	□
	

	Noted possible medication side effects – client or caregiver comments

	□
	□
	

	Can any of the medications be discontinued? (Note:  some medications may require tapering)

	□
	□
	

	Other comments and issues:

	□
	□
	


Concerns brought forward by staff, client and/or family representative:

__________________________________________________________________________________________________________________________________________________________________________________________________________________________________________

____________________________________________________________________________________________________________________________________________________________

Appendix C
Multidisciplinary Medication Review Outcome
	Client’s Name:
	

	Date of Medication Review:
	

	Participants:  Document names below

	⁮ Prescriber (i.e. Physician or Nurse Practitioner)


	⁮ Pharmacist



	⁮ Professional staff



	⁮ Client and/or family representative


	⁮ Other:



Information Reviewed:
⁮ Medication review checklist
⁮ Current MAR
⁮ Progress notes
⁮ Care Plan
⁮ Laboratory values and other test results
⁮ Concerns brought forward by staff, client and/or family representative

Suggested questions to ask the client?

1) How are you feeling?  If unwell, what symptoms do they describe?
2) Do you have any questions or concerns about your medication?
3) Do you have trouble taking your medication?
4) Do you know what medication(s) you are taking?
Questions to be answered by the multidisciplinary medication review:
(Adapted from Northern Health and Social Services Board, 2003)
1) Why is the client taking this drug?

2) Is the reason clear from the history summary?
3) Is this medication on the BEERS List? If yes, is the medication still needed?  If still yes, is there an alternative medication?
4) Does the client have existing allergies?  New allergies?
5) Is the client capable of taking this drug in form prescribed?  Is the medication being crushed? If so, is it appropriate to crush the medication (also open capsules, split tablets)?  
6) Is the client compliant with the medication regimen?

7) Are any tests required to monitor side effects or dosage?

8) Are there any drug interactions and are they of significance?

9) Can the drug be discontinued?  If so, does it require tapering?
10) Does the medication need to be continued for the next 6-12 months?
11) Are any “as-needed” medications being prescribed regularly?

12) Should these be converted to regularly scheduled medications?
13) Does the resident have any untreated conditions that could be helped with medication?
14) Are all of the medication doses appropriate (too high or too low)?

15) What is the date for the next review?
Problems Identified with Medications:

__________________________________________________________________________________________________________________________________________________________________________________________________________________________________________
____________________________________________________________________________________________________________________________________________________________

__________________________________________________________________________________________________________________________________________________________________________________________________________________________________________

______________________________________________________________________________

Action Taken:

________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________________
______________________________________________________________________________

____________________________________________________________________________________________________________________________________________________________

______________________________________________________________________________

______________________________________________________________________________

Medication changes discussed with client and/or family/supporter representative: ______________________________________________________________________________________________________________________________________
	Date of next medication review:
	


	
	

	Date:
	Signature:


References:
Northern Health and Social Services Board, (2003). A Guide to Patient Medication Review. Retrieved from website: 

http://www.nhssb.n-i.nhs.uk/prescribing/documents/Guide.pdf
NHS Cumbria Medicines Management Team, (2011). Clinical Medication Review: A Practice Guide. Retrieved from website: http://www.cumbria.nhs.uk/ProfessionalZone/MedicinesManagement/Guidelines/MedicationReview-PracticeGuide2011.pdf
The American Geriatrics Society 2012 Beers Criteria Update Expert Panel. (2012). American Geriatrics Society Updated Beers Criteria for Potentially Inappropriate Medication Use in Older Adults. Retrieved from: 

http://www.americangeriatrics.org/files/documents/beers/2012BeersCriteria_JAGS.pdf
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Blood Pressure Targets





CHEP 2013�The systolic blood pressure target in the very elderly (age 80 years or greater) has been raised to 150 mm Hg. 





ADA 2013


The revised recommendations include raising the treatment goal for high blood pressure from <130 mm Hg to <140 mm Hg, based on several new meta-analyses showing there is little additional benefit to achieving the lower targets.  
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Other risks or potential problems when using opioids in the elderly: 11


CNS effects: related to recent dosage change, total dose & concomitant drugs with similar adverse effects


GI effects: ( risk of constipation & bowel obstruction in population where this is already common


Fall & Fracture: ( rates


Polypharmacy results in both pharmacodynamic & pharmacokinetic drug interactions


Elderly opioid users may unwittingly be targets for those involved in opioid abuse & diversion





Morphine Equivalence Table9
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WHO Analgesic Ladder8


Simple analgesics (i.e. acetaminophen & NSAIDs) 


Weak opioids (i.e. tramadol ( (, codeine) 


Codeine Codeine Contin ( ( – high risk of constipation, requires conversion to morphine (some pts may lack this conversion enzyme – CYP2D6)


Tramadol  ( ( – Costly, CNS side effects; max dose 300mg/day in patients >75 years; also metabolized to active metabolite by CYP2D6


Strong opioids (i.e. morphine �, fentanyl ( (, oxycodone � ( (, hydromorphone Hydromorph Contin () NOT meperidine Demerol


Adjuvants antidepressants (e.g. nortriptyline, duloxetine � ( (), anticonvulsants (e.g. gabapentin �,  pregabalin � ( (, divalproex), others for neuropathic pain. 





Caution as gabapentin and pregabalin are drugs that have the potential to be abused.  Possibly could make your patient a target for drug abusers, or lead to drug misuse by the patient.
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Targets for elderly diabetics6


Individualize the approach (Treat the patient, not the target!)


Frail elderly require a cautious approach to A1C targets (avoid hypoglycemia). An A1C of 8% to 8.5% may be suitable for most.


A random blood glucose of 7-14mmol/L (or even higher) may be acceptable if the patient has no reversible symptoms such as polyuria & nocturia.
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To calculate dietary calcium intake go to:


� HYPERLINK "http://www.osteoporosis.ca" ��www.osteoporosis.ca� and click on “Calculate my Calcium”





Considerations & Controversies!


Data from WHI included age 50-79 (mean age at start 63), potential for ( risk in younger pts


Most data from oral combo (with equine estrogen), potential for endogenous & transdermal formulations to have better outcomes





Consider the benefits & harms of hormone therapy. WHI Study Results (combination long-term [>5 yrs] oral estrogen + progestin [conjugated equine estrogen 0.625mg + medroxyprogesterone 2.5mg daily]).5


	


  Harms		            Benefits


( Breast cancer	                       ○( Colorectal 


( Coronary heart disease                     cancer


( Stroke		     ○( Fractures


( Pulmonary embolism, DVT


( Gallbladder disease


( Urinary incontinence
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